Model: Loncin LC1P70FAD Partnumber: 427318 Year: 2014




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 4 428008 FLANGEBOLT M6x16 BOLT,HEXAGONAL

2 1 428009 VENTILDAKSEL COVER COMP. HEAD

3 1 428011 PAKNING FOR PACKING, HEAD COVER
VENTILDAKSEL/TOPSTYKKE

4 1 40-11294 TANDRGR F7RTC

5 4 428012 FLANGEBOLT M8X55 BOLT, CONNECTING,ROD

6 1 428013 TOPSTYKKE HEAD COMP?CYLINDER

7 2 428014 PINBOLT M6X95 BOLT, STUD

8 2 428016 PINBOLT M6X103 BOLT, STUD

9 1 428017 PAKNING FOR GASKET, CYLINDER
TOPSTYKKE/CYLINDER

10 2 425808 NOT KEY







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 428018 KRUMTAPHUS/CYLINDER CRANK CASE

4 1 428019 PINBOLT M6X78,5 BOLT,STUD

5 2 428020 PINBOLT M6X85 BOLT,STUD

6 1 428021 PAKDASE 25X38X7 OIL SEAL

7 1 428022 VENTIL (LAMEL) REED VALVE

8 1 428023 FLANGEBOLT M6X10 BOLT,FLANGE

9 3 420241 FLANGEBOLT M6X14 COLLAR BOLT M6X14

10 1 428024 PLADE FOR LUFTKAMMER CAP,BREATHER CHAMBER

11 1 428025 PAKNING FOR LUFTKAMMER | PACKING?BREATHER

CHAMBER

12 1 428026 ???? PACKING?BREATHER PACKING?BREATHER
CHAMBER CHAMBER

13 1 428027 ???? SPRING,IDLE SPRING,IDLE CONTROLLER
CONTROLLER

14 1 428028 FLANGEBOLT M6X22 BOLT,FLANGE

15 1 428029 ANDER@R TUBE?BREATHER

16 1 428030 ARM SHAFT,GOVERNOR ARM

17 1 428031 PLANSKIVE M6 WASHER

18 1 428032 PAKDASE 6X11X4 OIL SEAL

19 1 420260 STIFT PIN







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 428033 BUNDKAR CASE COVER
2 6 428034 FLANGEBOLT M8X50 BOLT,FLANGE
3 1 428035 PAKDASE 25X41.25X6 OIL SEAL
4 1 428036 PLADE FOR ARM PLATE,GOVERNOR HOLDER
5 2 428037 TAP M8X10 S
6 1 428038 FLANGEBOLT M6X20 BOLT,FLANGE
7 1 428039 TANDHJUL GOVERNOR COMP
8 2 425866 NOT 8X14 KEY 8X14
9 1 428040 PAKNING FOR BUNDKAR PACKING,CASE COVER
10 1 428041 FLANGEBOLT M6X35 BOLT,FLANGE
11 1 428042 OLIEPIND MED RZR CAP ASSY
KOMPLET
12 1 420280 BUNDSKRUE BOLT
13 1 425811 SKIVE 10X16X1.5 WASHER 10X16X1.5
14 1 428043 DEFLEKTOR GUMMI RUBBER,OIL DEFLECTOR







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425868 STEMPELRINGESAT PISTON RING SET

2 1 425869 STEMPEL PISTON

3 1 425870 KRYDSPIND CROSSHEAD TUBE

4 2 425874 LASERING LOCKING RING

5 1 428044 PLEJLSTANG MED SKRUER ROD ASSY.,CONNECTING
6 1 428045 KUGLELEJE 25X52X15 S

7 1 428046 KRUMTAP CRANKSHAFT COMP

8 1 428047 SKIVE @25,4X34X1 WASHER

9 1 428048 NOT 40X4.75X4.75 KEY







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 2 425887 ARM LEVER

2 2 425881 VENTIL VALVE

3 2 425882 VENTIL VALVE

4 2 425883 VENTIL VALVE SPRING
5 1 428049 VENTIL SAET VALVE ASSY.

6 1 428050 VENTILSTYR/GUIDEPLADE PLATE ASSY

7 2 428051 FORBINDELSESSTANG ROD,PUSH

8 2 428052 VENTILLOFTER LIFTER

9 1 428053 KNASTAKSEL KOMPLET CAMSHAFT ASSY.
10 1 428054 SKIVE @14.2X20X1 WASHER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 428055 REKYLSTARTER STARTER SUBASSEMBIY
2 1 428056 MOTORDAKSEL HOOD,FAN COVER

3 3 420334 SKRUE 4X10 SCREW 4X10

4 3 427799 FLANGEMYJTRIK M6 COLLAR NUT M6







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 428057 PAKNING FOR INSULATOR PACKING,INSULATOR

2 1 428058 INSOLATOR INSULATIR,CARBURETOR
3 2 428059 PAKNING FOR KARBURATOR | PACKING,CARBURETOR
4 1 428060 PAKNING FOR KARBURATOR | PACKING,CARBURETOR
5 1 428061 KARBURATOR CARBURETOR

6 1 428062 PAKNING FOR GASKET,AIR CLEANER

KARBURATOR/LUFTFILTER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 428063 TANDSPOLE COIL ASSY.,IGNITION

2 1 428028 FLANGEBOLT M6X22 BOLT,FLANGE

3 1 428064 SVINGHJUL KOMPLET FLYWHEEL COMP

4 1 428065 BLASEHJUL FAN,COOLING

5 1 428066 STARTTRISSE PULLEY,STARTER

6 1 425928 MJTRIK SPECIAL NUT SPECIAL

7 2 428037 TAP M8X10 S

8 1 428067 STARTER MOTOR STARTER MOTOR

9 2 428068 FLANGEBOLT M6X28 BOLT,FLANGE

10 1 428069 LEDNING CABLE ASSY.,STARTING
11 1 428071 LEDNING CABLE ASSY.,STARTING
13 1 428072 LADESPOLE COIL ASSY.,CHARGE
14 2 428028 FLANGEBOLT M6X22 BOLT,FLANGE

15 1 425876 STRIP STRIP

16 1 428073 BESLAG FOR LADESPOLE PLATE,GUIDE

17 1 428074 TANDRORSHATTE CAP ASSY.,NOISE

SUPPRESSOR







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 428076 LUFTFILTERHUS ELBOW,COMP AIR CLEANER
2 1 428077 LUFTFILTERELEMENT ELEMENT, AIR CLEANER

3 1 428078 LUFTFILTERELEMENT ELEMENT, AIR CLEANER

4 1 428079 LUFTFILTERDAKSEL COVER,AIR CLEANER

5 1 428080 LUFTFILTER KOMPLET AIR CLEANER ASSY

6 1 428081 FLANGEBOLT M6X16 BOLT,FLANGE

7 2 427799 FLANGEM@TRIK M6 COLLAR NUT M6







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 428082 FORBINDELSESSTANG FOR ROD, THROTTLE
GAS

2 1 428083 RETURFJEDER FOR GAS SPRING, THROTTLE RETURN

3 1 428084 FORBINDELSESSTANG ROD,GOVERNOR

4 1 428085 VENTILLGFTER LIFTER , VALVE

5 1 428086 FIJEDER SPRING, GOVERNOR

6 2 428087 FLANGEBOLT M6X12 BOLT,FLANGE

7 1 420337 BOLT (SPECIEL) M6X25 BOLT M6X25

8 1 428088 ARM ARM,GOVERNOR

9 1 420332 FLANGEM@TRIK M6 COLLAR NUT M6







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 420332 FLANGEM@TRIK M6 COLLAR NUT M6

2 1 428089 UDST@DNINGSSKARM PROTECTOR
COVER,MUFFLER

3 428090 UDST@DNING KOMPLET MUFFLER ASSY.

4 428091 PAKNING FOR UDST@DNING GASKET,MUFFLER




N— 2



POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 428092 TANKLAG KOMPLET CAP COMP.,FUEL FILLER
2 1 420332 FLANGEM@TRIK M6 COLLAR NUT M6

3 1 428093 SKIVE 6X25X2 WASHER

4 1 428094 BRANDSTOFTANK KOMPLET | TANK COMP.,FUEL

5 1 428081 FLANGEBOLT M6X16 BOLT,FLANGE

6 1 428095 PINBOLT M6X60 BOLT,STUD

7 1 428096 VENTIL STRAINER,FUEL

8 1 428097 CLIPS CLIP,WIRE HARNESS
9 1 428098 BRANDSTOFSLANGE TUBE,FUEL

10 2 428099 CLIPS FOR SLANGE CLIP,TUBE




	1_drawing
	1_sparepart_list
	2_drawing
	2_sparepart_list
	3_drawing
	3_sparepart_list
	4_drawing
	4_sparepart_list
	5_drawing
	5_sparepart_list
	6_drawing
	6_sparepart_list
	7_drawing
	7_sparepart_list
	8_drawing
	8_sparepart_list
	9_drawing
	9_sparepart_list
	10_drawing
	10_sparepart_list
	11_drawing
	11_sparepart_list
	12_drawing
	12_sparepart_list

